Report No.: 25610060R-RFUSV01S-A > DE KRA

Appendix A. Test Result of Maximum Peak Conducted Output Power

Average
Maximum Conducted
Modulation Fr((alallJ_'(-:‘zr;cy Out?;é::swer (Iaigr:) Result
Ant. 1

2412 15.20 30.00 Pass

802.11b (20MHz) 2437 15.43 30.00 Pass
2462 15.29 30.00 Pass

2412 8.88 30.00 Pass

802.11g (20MHz) 2437 9.08 30.00 Pass
2462 8.56 30.00 Pass

2412 8.13 30.00 Pass

802.11n (20MHz) 2437 8.83 30.00 Pass
2462 8.54 30.00 Pass

2422 6.36 30.00 Pass

802.11n (40MHz) 2437 6.41 30.00 Pass
2452 6.29 30.00 Pass

Peak
Maximum Conducted
Modulation Fr((allelj_'le;cy OUt?(;]tBrF:;WGF (Iag::) Result
Ant. 1

2412 17.57 30.00 Pass

802.11b (20MHz) 2437 17.87 30.00 Pass
2462 17.75 30.00 Pass

2412 17.42 30.00 Pass

802.11g (20MHz) 2437 17.46 30.00 Pass
2462 17.52 30.00 Pass

2412 17.64 30.00 Pass

802.11n (20MHz) 2437 18.18 30.00 Pass
2462 17.32 30.00 Pass

2422 15.43 30.00 Pass

802.11n (40MHz) 2437 15.34 30.00 Pass
2452 15.62 30.00 Pass
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Appendix B. Test Result of Radiated Emission

Site :HY-CB03
Condition :3m  ,Horizontal
Mode :TX_b_2412MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

875|

750 FCC_15.247_PK

625|

FCC_15.247 AV
504
p

375|

250

125|

1000 5800. 10600. 15400, 20200 25000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuv/m a8 dBuv dB/m

1 4824.000 42.81  74.80  -31.19 57.36  -14.55  Peak

lote:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe3
Condition :3m  ,Vertical
Mode :TX_b_2412MHz

Test BY :Ashton

Level (dBuV/m) Date: 2025.03-18

87.5

50| FCC_15.247_PK

62.5|

FCC_15.247 AV

50.0 -

37.5

25.0|

12.5|

1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Mo. Freguency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8/m

1 4824.000 44.75  74.00  -29.25 59.38  -14.55  Peak

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site :HY-CB03
Condition :3m  ,Horizontal
Mode TX_b_2437MHz

Test BY :Ashton

Level (dBuV/m) Date: 2025-03-18

875

750 FCC_15.247 PK

62.5|

FCC_15.247_AV.
50
p

375|

250

125|

1000 5800. 0600. 15400, 20200. 25000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 4874.000 41.16  74.0  -32.84 55.46  -14.38  Peak

lote:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO3
Condition :3m  ,Vertical
Mode TX_b_2437MHz

Test BY  :Ashton

Level (dBuVim) Date: 2025-03-18

87.5

5.0 FCC_15.247 PK

62.5

FCC_15.247_AV.
50.0
3

37.5

25.0

125

1000 5800. 0600. 15400, 20200, 25000
Frequency (MHz)
Mo. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 4874.000 43.18  74.00  -30.82 57.48  -14.30  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBe3
Condition :3m  ,Horizontal
Mode TX_b_2462MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

87.5|
75.0) FCC_15.247_PK
62.5|
FCC_15.247_AV
50.0)
1
37|
25.0)
12.5|
1000 5800 10600, 15400, 20200 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m
1 4924000 38.94 74.00 -35.06 52.98 -14.04 Peak
lot:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO3
Condition :3m  ,Vertical
Mode TX_b_2862MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

87.5|
750l FCC_15.247_PK
62.5|
FCC_15.247_AV
50.0)
P
37.5|
25.0)
12.5|
1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBuV/m dB dBuv dB/m
1 4924000 41.73 74.00 -32.27 55.77 -14.04 Peak
Note

1. Level = Read Level + Factor

Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB03
Condition :3m  ,Horizontal
Mode TX_g_2412MHz

Test BY  :Ashton

Date: 2025-03-18

10pLevel (dBuvim)

875|
750 FCC_15.247_PK
625|
FCC_15.247 AV
504
1
375|
250
125|
1000 5800. 10600. 15400, 20200 25000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuv/m a8 dBuv dB/m
1 4824.000 39.96  74.60  -34.04 54.51  -14.55  Peak
lote:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe3
Condition :3m  ,Vertical
Mode :TX_g_2412MHz

Test BY :Ashton

Date: 2025.03-18

4opLevel ([@Buvim)

87.5
750 FCC_15.247_PK
62.5

FCC_15.247 AV
50.0
1

37.5

250

125

1000 5800. 10600, 15400 20200 25000
Frequency (MHz)
Mo. Freguency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8/m

1 4824.000 39.38  74.88  -34.70 53.85  -14.55  Peak

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBe3
Condition :3m  ,Horizontal
Mode TX_g_2437MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

87.5|
75.0) FCC_15.247_PK
62.5|
FCC_15.247_AV
50.0)
1
37|
25.0)
12.5|
1000 5800 10600, 15400, 20200 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m
1 4874.000 38.83 74.00 -35.17 53.13 -14.30 Peak
lot:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO3
Condition :3m  ,Vertical
Mode TX_g_2437MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

87.5|
75.0) FCC_15.247_PK
62.5|
FCC_15.247_AV
50.0)
4
37.5|
25.0)
12.5|
1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuv/m  dBuV/m dB dBuv dB/m
1 4874000 39.61 74.00 -34.39 53.91 -14.30 Peak
Note

1. Level = Read Level + Factor

Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB03
Condition :3m  ,Horizontal
Mode TX_g_2462MHz

Test BY  :Ashton

Date: 2025-03-18

10pLevel (dBuvim)

875
750 FCC_15.247_PK.
62.5|

FCC_15.247 AV

500

375 !

25.0]

12.5|

1000 5800. 10600. 15400. 20200. 25000

Frequency (MHz)
No. Ffrequency  level  Limit Over Read  Factor  Remark
Line  Limit  Level
MHz @BuV/m  dBuV/m @ dBuv a8/m

1 a924.6e0  37.33  74.88  -36.67  51.37  -14.4  Peak

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe3
Condition :3m  ,Vertical
Mode :TX_g_2462MHz

Test BY :Ashton

Date: 2025.03-18

4opLevel ([@Buvim)

87.5
750 FCC_15.247_PK
62.5

FCC_15.247 AV

50.0

37.5 !

250

125

1000 5800. 10600, 15400 20200 25000
Frequency (MHz)
Mo. Freguency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8/m

1 4924.000 38.16  74.88  -35.84 52.20  -14.84  Peak

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBe3
Condition :3m  ,Horizontal
Mode :TX_n20_2412MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

87.5|
75.0) FCC_15.247_PK
62.5|
FCC_15.247_AV
50.0)
37| 1
25.0)
12.5|
1000 5800 10600, 15400, 20200 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv dB/m
1 4824000 38.03 74.00 -35.97 52.58 -14.55 Peak
lot:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO3
Condition :3m  ,Vertical
Mode 1TX_n20_2412MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

87.5|
750l FCC_15.247_PK
62.5|
FCC_15.247_AV
50.0)
37.5| 1
25.0)
12.5|
1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBuV/m dB dBuv dB/m
1 4824600 38.14 74.00 -35.86 52.69 -14.55 Peak
Note

1. Level = Read Level + Factor

Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB03
Condition :3m  ,Horizontal
Mode :TX_n20_2437MHz

Test BY  :Ashton

Date: 2025-03-18

10pLevel (dBuvim)

875|
750 FCC_15.247_PK
625|
FCC_15.247 AV
504
1
375|
250
125|
1000 5800. 10600. 15400, 20200 25000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuv/m a8 dBuv dB/m
1 4874.000 39.49  74.80  -34.51 53.79  -14.38  Peak
lote:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe3
Condition :3m  ,Vertical
Mode :TX_n20_2437MHz

Test BY :Ashton

Date: 2025.03-18

4opLevel ([@Buvim)

87.5
75.0| FCC_16.247_PK
62.5|

FCC_15.247_AV

50.0)

37.5 1

25.0|

12.5|

1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m a8 dBuV a8 /m

1 4874.000 38.65  74.80  -35.95 52.35  -14.30  Peak

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBe3
Condition :3m  ,Horizontal
Mode :TX_n20_2462MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

87.5|
75.0) FCC_15.247_PK
62.5|
FCC_15.247_AV
50.0)
37| :
25.0)
12.5|
1000 5800 10600, 15400, 20200 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m
1 4924000 37.86 74.00 -36.14 51.90 -14.04 Peak
lot:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO3
Condition :3m  ,Vertical
Mode :TX_n20_2462MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

87.5|
75.0) FCC_15.247_PK
62.5|
FCC_15.247_AV
50.0)
4
37.5|
25.0)
12.5|
1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuv/m  dBuV/m dB dBuv dB/m
1 4924000 38.37 74.00 -35.63 52.41 -14.04 Peak
Note

1. Level = Read Level + Factor

Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB03
Condition :3m  ,Horizontal
Mode :TX_nd8_2422MHz

Test BY  :Ashton

Date: 2025-03-18

10pLevel (dBuvim)

875
75.0) FCC_15.247_PK
62.5|

FCC_15.247_AY

504

37.5| 1

25.0]

12.5|

1000 5800. 10600. 15400. 20200. 25000

Frequency (MHz)
No. Frequency level  Limit Over Read  Factor  Remark
Line Limit Level
Mz 4Buv/m  dBuV/m a8 By a8/m

1 4sia.ee0  37.13  74.6e  -36.87  S1.58  -14.45  Peak

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe3
Condition :3m  ,Vertical
Mode :TX_nd@_2422MHz

Test BY :Ashton

Date: 2025.03-18

4opLevel ([@Buvim)

87.5
750 FCC_15.247_PK
62.5

FCC_15.247 AV

50.0

37.5 1

250

125

1000 5800. 10600, 15400 20200 25000
Frequency (MHz)
Mo. Freguency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8/m

1 4844.000 37.78  74.88  -36.22 52.23  -14.45  Peak

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBe3
Condition :3m  ,Horizontal
Mode :TX_n40_2437MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

87.5|
75.0) FCC_15.247_PK
62.5|
FCC_15.247_AV
50.0)
37| 1
25.0)
12.5|
1000 5800 10600, 15400, 20200 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m
1 4874.000 37.99 74.00 -36.01 52.29 -14.30 Peak
lot:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO3
Condition :3m  ,Vertical
Mode :TX_n40_2437MHz

Test BY  :Ashton

Level (dBuV/m) Date: 2025-03-18

87.5|
750l FCC_15.247_PK
62.5|
FCC_15.247_AV
50.0)
4
37.5|
25.0)
12.5|
1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBuV/m dB dBuv dB/m
1 4874000 39.11 74.00 -34.89 53.41 -14.30 Peak
Note

1. Level = Read Level + Factor

Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB03
Condition :3m ,Horizontal
Mode :TX_nd8_2452MHz

Test BY  :Ashton

Date: 2025-03-18

10pLevel (dBuvim)

875|
750 FCC_15.247_PK
625|
FCC_15.247 AV
504
375| 1
250
125|
1000 5800. 10600. 15400, 20200 25000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuv/m a8 dBuv dB/m
1 49e4.000 37.98  74.60  -36.02 52.12 -14.14  Peak
lote:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe3
Condition :3m  ,Vertical
Mode :TX_nd@_2452MHz

Test BY :Ashton

Date: 2025.03-18

4opLevel ([@Buvim)

87.5
750 FCC_15.247_PK
62.5

FCC_15.247 AV

50.0

37.5 1

250

125

1000 5800. 10600, 15400 20200 25000
Frequency (MHz)
Mo. Freguency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8/m

1 4%04.000 37.62  74.88  -36.38 51.76  -14.14  Peak

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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site {HY-CBO3
Condition :3m  ,Horizontal
Mode $TX_ndd_2437MHz
Test BY  :Bob
Level (dBuVim) Date: 2025-03-19
87.5
750
62|
FCC 30M-1G
500
[y
37.5
i 5 6
250 1
125
30 224. 418, 612. 806. 1000
Frequency (MHz)
Frequency  Level  Limit over Read  Factor  Remark
line  Llimit  Level
MHz dBuV/m  dBuV/m d8 Buv d8/m
1 79.470  20.82 4e.08  -19.18  49.63  -23.81 QP
2 159.016  36.50  43.58  -7.00  60.38  -23.88 QP
3 199.756  35.69  43.58  -7.81 6252  -26.83 QP
4 320.83  27.71 46.89  -18.29  50.13  -22.42 QP
5 399.57  27.79 46.00  -18.21  48.04  -20.25 QP
6  4%e.030  27.34  46.08  -18.66  45.69  -13.35 QP

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission under 38MHz was not included since the emission

very low against the limit.

levels are

site :HY-CB03
Condition :3m  ,Vertical
Hode :TX_nd0_2437MHz
Test BY  :Bob
Level (dBuVim) Date: 2025.0319
87.5|
754)
625
FCC 30M-1G
500
e
37.5|
2 3 B 5 .
25.0) 1
12.5|
30 224. 418 612. 806. 1000
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level
Mz dBuV/m  dBuV/m a8 dBuv dB/m
1 79.470  24.38  40.08  -15.62  53.19  -28.81 QP
2 132.80  33.50 43.50 -10.68  58.63  -25.13 QP
3 199.756  38.39  43.50  -13.11  57.22  -26.83 QP
4 399.578  27.99  46.00  -18.10  48.15  -20.25 QP
5 4ge.ese  33.52  46.00  -12.48  51.87  -18.35 QP
6  666.320  26.42  46.00  -19.58  41.85  -14.63 QP
Note:
1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linmit = Level - Limit Line
4. The emission under 38MHz was not included since the emission levels are

very low against the limit.
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Site :HY-CBe3
Condition :3m  ,Horizontal
Mode TX_b_2412MHz

Test BY  :Bob

Site

Condition :3m sHorizontal

Mode
Test BY

iHY-CB@3

TX_b_2812MHz
:Bob

430Level (dBuvim) Date: 2025.03-18 430Level (dBuVim) Date: 20250318
138 138
b 2
975 97.5
813 813 FCC_15.247_PK
654
FCC_15.247_AY
488
325
163
2310 2350 2390 2430 2410, 2510 2310 2350 2390 2430 2a70. 2510
Frequency (MiHz) Frequency (MHz)
No. Frequency Level  Limit over Read  Factor  Remark No. Frequency Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz d4Buv/m  dBuV/m a8 dBuv d8/m Mz dBuv/m  dBuV/m B aBuv d8/m
1 2389.680  46.72  54.80 -7.28  16.86  30.66  Average 1 2387.480  59.42 74.68  -14.58  28.76  30.66  Peak
2 2411.200  103.67 ------ - 72.90  30.77  Average 2 2412.800  107.67 ------  ----e- 76.99  30.77  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB83 Site :HY-CBO3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode TX_b_2412MHz Hode $TX_b_2412MHz
Test BY  :Bob Test BY  :Bob
43Level (@Buvim) Date: 20250318 430Level (9BuVIm) Date: 20250318
138 138
b 2
975 o7.5
813 813 FCC_16.247_PK
654 650 1
FOC_15.247_AV
488 1 489
325 325
163 163
2310 2350 2300 2430 2410, 2510 2310 2350 2390 2430 2a70. 2510
Frequency (MiHz) Frequency (MHz)
No. Frequency level  Limit Over Read  Factor  Remark No. Frequency Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz 4Buv/m  dBuV/m a8 By a8/m Mz dBuV/m  dBUV/m a8 aBuv a8/m
1 2390.000  45.98  54.60 -8.62  15.32  30.66  Average 1 7384.40  59.14 74.08  -14.86  28.48  30.66  Peak
2 2411200 99.94 - 69.17  30.77  Average 2 2411.800  103.97 - 73.20 30.77  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4 a

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

. The emission lewels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 25610060R-RFUSV01S-A

> DEKRA

Site :HY-CBe3

Condition :3m  ,Horizontal
Mode TX_b_2462MHz

Test BY  :Bob

Level (dBuV/m) Date: 2025-03-18

Site

Condition :3m

Mode
Test

iHY-CB@3

TX_b_2862MHz
BY  :Bob

,Horizontal

. 30Level (dBuVim) Date: 20250318
113.8] 113.8|
| 1
975 97.5
813 813 FCC_15.247_PK
65.0] 65.0|
CC_15.247_AV : i
488 8.9
325 325
16.3] 16.3|
2310 2350 2390. 2430, 2470. 2510 2310 2350. 2390 2430. 2470. 2510
Frequency (MiHz) Frequency (MHz)
No. Frequency Level  Limit over Read  Factor  Remark No. Frequency Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz d4Buv/m  dBuV/m a8 dBuv d8/m Mz dBuv/m  dBuV/m B aBuv d8/m
1 2461.200 16227  ------ —-oo- 71.57  30.70  Average 1 2462.000  106.28 ------  ----eo 75.59  30.69  Peak
2 2488.600  46.60  54.80 -7.48  15.88  38.72  Average 2 2487.400  60.43  74.08  -13.57  29.73  30.70  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB83 Site :HY-CBO3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode TX_b_2462MHz Hode $TX_b_2462MHz
Test BY  :Bob Test BY  :Bob
43Level (@Buvim) Date: 20250318 430Level (9BuVIm) Date: 20250318
138 138
P
|
97.5 97.5
81.3] 81.3] FCC_15.247_PK
654 650
FOC_15.247_AV B
488 489
32.5 32.5|
16.3] 16.3|
2310 2350, 2390. 2430, 2470. 2510 2310 2350. 2390 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency level  Limit Over Read  Factor  Remark No. Frequency Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz 4Buv/m  dBuV/m a8 By a8/m Mz dBuV/m  dBUV/m a8 aBuv a8/m
1 2461.200  99.80 ------  —-ooo- 69.10  30.70  Average 1 2462.800  103.81 ------ 73.12  30.69  Peak
2 2493.080  45.82  54.80 -8.18  15.08  306.74  Average 2 2487.680  59.11  74.00 28.40  30.71  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit a

and not show in test report.

and not show in test report.

. The emission levels of other frequencies are very lower than the limit

Page: 10 of 17



Report No.: 25610060R-RFUSV01S-A

> DEKRA

Site :HY-CBe3
Condition :3m  ,Horizontal
Mode TX_g_2412MHz

Test BY  :Bob

Site :HY-CBO3
Condition :3m  ,Horizontal
Mode TX g 2812MHz

Test BY :Bob

430Level (dBuvim) Date: 2025.03-18 430Level (dBuVim) Date: 20250318
138 138
2
975 2 97.5
813 813 FCC_15.247_PK
65 1
FCC_15.247_AY
8.9
325
163
2310 2350 2390 2430 2410, 2510 2310 2350 2390 2430 2a70. 2510
Frequency (MiHz) Frequency (MHz)
No. Frequency Level  Limit over Read  Factor  Remark No. Frequency Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz d4Buv/m  dBuV/m a8 dBuv d8/m Mz dBuv/m  dBuV/m B aBuv d8/m
1 2388.000  46.50 15.84  30.66  Average 1 2325.480  59.34  74.88  -14.66  28.55  30.79  Peak
2 2409.200  93.67 62.91  30.76  Average 2 2414.600 10417 ------  ----eo 73.39  30.78  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB83 Site :HY-CBO3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode TX_g_2412MHz Hode iTX_g_2412MHz
Test BY  :Bob Test BY  :Bob
43Level (@Buvim) Date: 20250318 430Level (9BuVIm) Date: 20250318
138 138
2
975 ] o7.5
813 813 FCC_16.247_PK
654 650 1
FOC_15.247_AV PR WU S
488 1 489
325 325
163 163
2310 2350 2390 2430 2410, 2510 2310 2350 2390 2430 2a70. 2510
Frequency (MiHz) Frequency (MHz)
No. Frequency level  Limit Over Read  Factor  Remark No. Frequency Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz 4Buv/m  dBuV/m a8 By a8/m Mz dBuV/m  dBUV/m a8 aBuv a8/m
1 2389.400  45.97  54.80 15.31  30.66  Average 1 2385.480  58.65 74.08  -15.35  27.99  30.66  Peak
2 2408.800  90.42 - 59.66  30.76  Average 2 2488.600  100.61 - 69.86  30.75  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit a

and not show in test report.

. The emission lewels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 25610060R-RFUSV01S-A > DE KRA

Site :HY-CBe3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_g_2462MHz Mode 1TX_g_2862MHz

Test BY  :Bob Test BY :Bob

430Level (dBuvim) Date: 2025.03-18 430Level (dBuVim) Date: 2025-03-18
113.8] 113.8|
,
975 1 97,5
81.3] 81.3| FCC_15.247_PK
65.0] 65.0|
FCC_15.247_AV " " -
484 403
325 324
16.3] 16.3|
2310 2350 2390. 2430, 2470. 2510 2310 2350. 2390 2430. 2470. 2510
Frequency (MiHz) Frequency (MHz)
No. Frequency  Level  Limit Oover Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz d4Buv/m  dBuV/m a8 dBuv aB/m Mz dBuv/m  dBuV/m B aBuv d8/m
1 2460.680 9176 ------  ---oe- 61.87  30.69  Average 1 2459.680 10281 ------  ----—- 7131 38.78  Peak
2 2484.880  46.64  54.00  -7.36  15.97  30.67  Average 2 2489.680  59.17  74.08  -14.83  28.44  30.73  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4

. The emission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.

Site :HY-CB03 Site :HY-CBe3
Condition :3m ,Vertical Condition :3m  ,Vertical
Mode TX_g_2462MHz Mode :TX_g_2462MHz

Test BY :Bob Test BY :Bob

43Level (@Buvim) Date: 20250318 430Level (9BuVIm) Date: 2025-03-18
113 133
N
97.5 3 97.5
81.3] 81.3] FCC_15.247_PK
55.) 650
FCC_15.247_AV . Sbimenat
48 483
32.5 32.5|
16.3] 16.3|
2310 2350, 2390. 2430, 2470. 2510 2310 2350. 2390 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
No. Ffrequency  level  Limit Over Read  Factor  Remark No. Frequency Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
MHz @BuV/m  dBuV/m @ dBuv a8/m Mz dBuv/m  dBuV/m a8 aBuv 8 /m
1 2460.680  89.25 ------  ------  S58.56  30.69  Average 1 2459.880  99.56 ----o- 68.86  38.78  Peak
2 2485.600  45.99  54.80  -3.81  15.38  30.63  Average 2 2489.300  59.45  74.00 28.73  30.73  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 2

. The emission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.
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Report No.: 25610060R-RFUSV01S-A

> DEKRA

Site :HY-CBO3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_n20_2412MHz Mode :TX_n28_2412MHz
Test BY  :Bob Test BY  :Bob
430Level (dBuvim) Date: 2025.03-18 430Level (dBuVim) Date: 20250318
113.8] 113.8|
2
975 2 97.5
813 813 FCC_15.247_PK
65.0 1
FCC_15.247_AY [
8.9
325
16.3|
2310 2350 2390. 2430, 2470. 2510 2310 2350. 2390 2430. 2470. 2510
Frequency (MiHz) Frequency (MHz)
No. Frequency Level  Limit over Read  Factor  Remark No. Frequency Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz d4Buv/m  dBuV/m a8 dBuv d8/m Mz dBuv/m  dBuV/m B aBuv d8/m
1 2399.000  46.80  54.88  -7.28  16.14  30.66  Average 1 2378.20  59.27 74.68  -14.73  28.62  30.65 Peak
2 2409.680  93.65 ------ - 62.88  30.77  Average 2 2489.600  103.75 B 72.98  30.77  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB83 Site :HY-CBO3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_n20_2412MHz Hode $TX_n20_2412MHz
Test BY  :Bob Test BY :Bob
43Level (@Buvim) Date: 20250318 430Level (9BuVIm) Date: 20250318
138 138
2
97.5 2 97.5
81.3] 81.3] FCC_15.247_PK
654 650 1
FOC_15.247_AV ERUTIUUN PSP W
488 i 489
32.5 32.5|
16.3] 16.3|
2310 2350, 2390. 2430, 2470. 2510 2310 2350. 2390 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency level  Limit Over Read  Factor  Remark No. Frequency Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
Mz 4Buv/m  dBuV/m a8 By a8/m Mz dBuV/m  dBUV/m a8 aBuv a8/m
1 2389.600  46.22  54.80 15.56  30.66  Average 1 2379.20  59.46  74.00 28.80  30.66  Peak
2 2409.800  89.86 - 59.09  30.77  Average 2 2489.480  99.95 69.19  30.76  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit a

and not show in test report.

. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 25610060R-RFUSV01S-A

> DEKRA

Site :HY-CB03
Condition :3m  ,Horizontal
Mode :TX_n20_2462MHz
Test BY  :Bob
43oLevel (dBuvim) Date: 2025.03-18
113.8]
97.5| 1
81.3)
65.0
FCC_15.247_AV
2.8
325|
16.3]
2310 2350 2390. 2430 2470. 2510
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB/m
1 2460.600 91.76 e oee- 61.07 30.69  Average
2 2483.600 46.83  54.80 -7.17 16.16 30.67  Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower then the limit

and not show in test report.

Site iHY-CB@3

Condition :3m sHorizontal

Mode :TX_n28_2462MHz

Test BY  :Bob

30Level (dBuVim) Date: 20250318
138
P
97.5
813 FCC_15.247_PK
65
8.9
325
163
2310 2350 2390 2430 2a70. 2510
Frequency (MHz)
No Freguency Level Limit Qver Read Factor Remark
Line Limit Level
Mz dBuv/m  dBUV/m & aBuv d8/m
1 2458.008 102.51  ---—--—- - 71.83 30.68 Peak
2 2484.000 59.38 74.00 -14.7@ 28.63 30.67 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe3
Condition :3m ,Vertical
Mode :TX_n20_2462MHz
Test BY :Bob
430Level [Buvim) Date: 2025.03-18
134
97.5| J
813
650
FOC_15.247_AV
8.8
32.5|
163
2310 2350 2390, 2430 2470 2510
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m
1 2458.200 89.17  c-moe ooeoe- 58.49 30.68  Average
2 2487.000 46.41 54.008 -7.59 15.71 30.70 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB@3
Condition :3m sVertical
Mode TX_n20. 2462MHz
Test BY :Bob
430Level (9BuVIm) Date: 20250318
138
|
o7.5
813 FCC_16.247_PK
650
st
489
325
163
2310 2350 2390 2430 2a70. 2510
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBUV/m a8 aBuv a8/m
1 2457.800  99.98  ------ 69.22  30.68  Peak
2 2499.808 58.71 74.00 27.97 38.74 Peak
Note:
1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 25610060R-RFUSV01S-A

> DEKRA

Site :HY-CBe3
Condition :3m  ,Horizontal
Mode :TX_n40_2422MHz

Test BY  :Bob

Site :HY-CBO3
Condition :3m  ,Horizontal
Mode :TX_n40_2420MHz

Test BY :Bob

430Level (dBuvim) Date: 2025.03-18 430Level (dBuVim) Date: 20250318
113.8] 113.8|
975 97.5 7
f ) .
81.3] 81.3| FCC_15.247_PK
65.0) 65.0] 1
FCC_15.247_AY e e b
488 8.9
325 325
16.3] 16.3|
2310 2350 2390. 2430, 2470. 2510 2310 2350. 2390 2430. 2470. 2510
Frequency (MiHz) Frequency (MHz)
No. Frequency Level  Limit over Read  Factor  Remark No. Frequency Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz d4Buv/m  dBuV/m a8 dBuv d8/m Mz dBuv/m  dBuV/m B aBuv d8/m
1 2387.800  46.65 15.99  30.66  Average 1 2385.80  59.11  74.88  -14.89  28.45  30.66  Peak
2 2419.200  89.21 58.43  30.78  Average 2 2427.200  99.15 ----o- --ooeo 68.44  30.71  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CB83 Site :HY-CBO3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_n48_2422MHz Hode $TX_n4@_2422MHz
Test BY  :Bob Test BY :Bob
43Level (@Buvim) Date: 20250318 430Level (9BuVIm) Date: 2025-03-18
138 138
97.5| 97.5| 2
2
81.3] 81.3] FCC_15.247_PK
654 650
FOC_15.247 4V [ Ao
488 489
32.5 32.5|
16.3] 16.3|
2310 2350, 2390. 2430, 2470. 2510 2310 2350. 2390 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency level  Limit Over Read  Factor  Remark No. Frequency Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
Mz 4Buv/m  dBuV/m a8 By a8/m Mz dBuV/m  dBUV/m a8 aBuv a8/m
1 2320.600  46.36  54.80 15.53  30.83  Average 1 233.680  58.88 74.08  -15.12  28.24  30.64  Peak
2 2419.000  85.33 - 54.55  30.78  Average 2 216.200  94.93 - 6415  30.78  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4 a

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

. The emission lewels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 25610060R-RFUSV01S-A

> DEKRA

Site :HY-CBe3

Condition :3m  ,Horizontal
Mode :TX_n40_2452MHz
Test BY  :Bob

Level (dBuVim)

Date: 2025-03-18

1

1138

97.5|

4
813
65.0
FCC_15.247_AV

48.9) S——

32.5

16.3

2310 2350 2390. 2430. 2470, 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHZ dBuV/m  dBuV/m dB dBuv dB/m
1 2456.800 87.01 56.34 30.67 Average
2 2486.800 47.45 16.75 30.70 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB03
Condition :3m  ,Horizontal
Mode +TX_nd@_2452MHz
Test BY  :Bob
30Level (dBuVim) Date: 2025-03-18
13.8]
97.5 1
81.3| FCC_15.247_PK
65.0|
8.8
325
16.3|
2310 2350. 2390 2430. 2470. 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
MHz dBuv/m  dBUV/m & aBuv dB/m
1 2459.800 97.22 e —eee- 66.52 30.78  Peak
2 2490.600 59.63  74.00  -14.37 28.90 30.73  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe3

Condition :3m ,Vertical

Mode :TX_n40_2452MHz

Test BY :Bob
430Level [Buvim) Date: 2025.03-18
134
97.5|

1
813
650
FOC_15.247_AV
8.8
32.5|
163
2310 2350 2390, 2430 2470 2510
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level

MHz dBuV/m  dBuV/m a8 dBuv dB/m
1 2458.200 84.90 54.22 30.68  Average
2 2492.000 46.79 16.06 30.73 Average

Note:

Factor = Antenna

runp

Level = Read Level + Factor

Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

Site :HY-CB@3
Condition :3m sVertical
Mode TX_nd@_ 2452MHz
Test BY :Bob
430Level (9BuVIm) Date: 20250318
138
o7.5 1
813 FCC_16.247_PK
650
. ot
489
325
163
2310 2350 2390 2430 2a70. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBUV/m a8 aBuv a8/m
1 2458.200  94.78  ------ 64.62  30.68  Peak
2 2495. 488 59.21 74.00 -14.79 28.47 38.74 Peak
Note:
1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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